Buckeye Bulletin

Ohio Water Environment Association | Volume 83:1 | Issue 12010

OWEA Hosts WEFMAX

in Cleveland May 6 & 7
page 24

Featured Plant

St. Marys WTP

page 43

P T - —
b T R iR
5_.::!'.

=
o

JReL e
!J‘.

The Case for Effluent Reuse
page 46

Water Environment Don’t Miss the 2010 -
Association Government Affairs Workshop A
Preserving & Enhancing Thursday, March 11th in Columbus
Ohio’s Water Environment

Page 21 b
www.ohiowea.org > '




ECORDERS g SECURITY CAMERA= =4

e 1 4,,/4?, =

= P o

Get the Best Treatment”
800-548-1234 » www.usabluebook.com

Buckeye Bulletin - Spring 2010



Inside this Issue

Calendar of Events...........coccoeveiinienenceneeeeene 4
OWEA Officials .....ccceoeeveeieenininenincnienieniene 4-5
[...]
The Columbus — A Renaissance Hotel | 50 North Third St. | Columbus, OH 45215 | 614.282.5050 39



Ohio Water Environment Association
1890 Northwest Blvd e Suite 210 ¢ Columbus, Ohio 43212

0
0 i d} T:614.488.5800 F:614.488.5801 E:info@ohiowea.org

www.ohiowea.org

2010 Sponsor Registration - Register online at ohiowea.org

Company Name

Address

City State Zip
Contact Name

Tel # Fax #

Email

Company Website

Overall Conference Sponsorships

A Titanium $3,000 and higher| S
B Platinum $2,000 S
C |Gold $1,000| $
D Silver $500/ S
E Bronze $250| $

Please contact me regarding unique sponsorship opportunities [

Total Sponsor Amount | $

O pPoO.# Ock# O pay by Credit Card

Make checks payable to OWEA and mail to: If you select credit card, you will be emailed a secure link to
enter your credit card payment.

Ohio Water Environment Association
1890 Northwest Blvd, Suite 210 Be sure to enter a valid email address.

Columbus, OH 43212
Or you may call the OWEA office with your credit card
number.

Or fax to: 614.488.5801

Sponsor Recognition:

— .
Th ank yOU < ¢ Conference Signage

é Conference Program
for your support! J 0 é OWEA Buckeye Bulletin
- é OWEA Website

& Unique Sponsorship Recognition
¢ Distinctive name tags

2010 Sponsor Co-Chair Greg Otey, 614.464.4500, greg_otey@urscorp.com

2010 Sponsor Co-Chair Sandra Doyle-Ahern, 614.775.4510, sdoyleahern@emht.com
2010 Conference Co-Chair Mike Frommer, 614.419.0598, mike_frommer@urscorp.com
2010 Conference Co-Chair Cindy Jacobsen, 614.402.2802, cjacobsen@pirnie.com

OWEA 2010 Annual Conference | June 15-17,2010 | The Columbus, A Renaissance Hotel



Ohio Water Environment Association

1890 Northwest Blvd - Suite 210 - Columbus, Ohio 43212
T:614.488.5800 F:614.488.5801 E: info@ohiowea.org
www.ohiowea.org

Dear Friends of OWEA:

We are planning the 2010 Annual Conference and need your continued support. The success of the
Ohio Water Environment Association (OWEA) has always been and always will be accomplished
with the tremendous support we receive each year from each of you - our sponsors. You are a valued
friend of this organization and we are once again respectfully asking for your support.

The Ohio Water Environment Association continues to provide value to our nearly 2000 members, as
well as nonmember water quality professionals, by offering an annual three day conference designed
to provide professional development, contact hours, and technical information regarding the
preservation and enhancement of our most precious natural resource.. WATER.

The 84th Annual Conference will be held June 15-17, 2010 at The Columbus, A Renaissance Hotel
in downtown Columbus. Sponsorship of the conference by consultants, equipment suppliers,
contractors, and manufacturers’ representatives will help OWEA develop quality educational
programs, recognize excellence in the wastewater field, and provide a relaxed, informal atmosphere
to facilitate peer-to-peer networking.

What recognition do sponsors receive?

Your company will be listed in OWEA’s 2010 Conference printed material
Your company will be listed on OWEA’s 2010 Conference web page
Your company will be posted on signage at OWEA’s 2010 Conference
Your company will be listed in the OWEA Buckeye Bulletin publication
Distinctive name badges recognizing your contribution

Sponsorship Levels are listed on the enclosed form. Each sponsor will be individually recognized at
events throughout the conference. Depending on the type of sponsorship, each sponsor will be
recognized in ways that allow conference attendees to recognize and appreciate your generous
sponsorship.

Thank you for your time and generosity. We invite you to sign up for a sponsorship online
at www.ohiowea.org. If you are unable or prefer not to register online, please see the enclosed
sponsorship form. Your donation and support will be greatly appreciated.

Greg Otey Sandra Doyle-Ahern

2010 Sponsor Co-Chair 2010 Sponsor Co-Chair
614.464.4500 614.775.4510
greg_otey@urscorp.com sdoyleahern@emht.com
Mike Frommer Cindy Jacobsen

2010 Conference Co-Chair 2010 Conference Co-Chair
mike frommer@urscorp.com cjacobsen@pirnie.com

The Ohio Water Environment Association is a not-for-profit 501(c)(3) association that provides technical education and training for
Ohio water quality professionals who clean water and return it safely to the environment.

OWEA 2010 Annual Conference | June 15-17,2010 | The Columbus, A Renaissance Hotel

41



42

Ohio Water Environment Association

1890 Northwest Blvd e Suite 210 ¢ Columbus, Ohio 43212
T:614.488.5800 F:614.488.5801 E:info@ohiowea.org
www.ohiowea.org

2010 Golf Registration - Register online at ohiowea.org

Where: Foxfire Golf Club Format: 256 Golfers
10799 Ste Rt 104 32 Teams per Course
Lockbourne, OH 43137 Four Person Scramble

614.224.3694

When: Monday, June 14, 2010 Food/Prizes: Lunch and Dinner included
Registration 8:30 a.m. Prizes for Long Drives, Pin Shots, and
Driving Range Open 8:30 a.m. Long Putts
Shotgun Start 10:00 a.m. All players eligible for Raffle/Door
Prizes

Company Name

Address

City |State Zip
Contact Name Email

Tel # Fax #

Foursome Pricing - print foursome names below | $300 S
1. 2.
3. 4,
Individual Pricing - print name(s) below, will be assigned to a team
1. $75) 8
2. $75] S

Course Preference (subject to availability): 1 Players Club [ Foxfire [ No Preference

Golf Sponsorships (multiple sponsorships per event)

Hole Sponsor (2 signs - one on each course) $300 S
Breakfast Sponsor s200| S
Lunch Sponsor S$500( S
Dinner Sponsor S750, S
On-Course Keg Sponsor $200, S
Total Golf Amount S

O po.# O ck # O pay by Credit Card

If you select credit card, you will be emailed a secure link to

Make checks payable to OWEA and mail to: .
enter your credit card payment.

Ohio Water Environment Association
1890 Northwest Blvd, Suite 210 Be sure to enter a valid email address.

Columbus, OH 43212
Or you may call the OWEA office with your credit card

Or fax to: 614.488.5801 number.

Sign up soon!
Limited to 64 teams

visit www.foxfiregolfclub.com for course details « >
2010 Golf Co-Chair Roger Jacobsen, 614.486.4383, roger.jacobsen@stantec.com
2010 Golf Co-Chair Bill Hyland, 330.565.2115, bill.hyland@weatherford.com

OWEA 2010 Annual Conference | June 15-17,2010 | The Columbus, A Renaissance Hotel



Plant Profile

PROTECTING WATER QUALITY
YESTERDAY, TODAY, TOMORROW

ST. MARYS WASTEWATER
TREATMENT PLANT

by Dave Sprague
Superintendant Water Wastewater

The result of fifteen years of engineering studies and design,
EPA negotiations, and planning by St. Marys Council, the
Administration, and plant operators, a new wastewater
treatment plant began operation in 2009.

The new wastewater treatment plant increases daily treatment
capacity to 3.0 MGD and allows for the treatment of wet
weather flows up to 9.0 MGD. Total construction cost
amounted to $11,012,020.

The new facility includes:

6 New maintenance building including office and
training room.

& Modifications to the existing Administration Building
including office and laboratory improvements.

¢ Influent screening and vortex de-gritting.
6 Three-channel oxidation ditch.

6 Chemical phosphorus removal.

6 Two final clarifiers.

¢ Ultraviolet disinfection.

¢ Cannibal® solids reduction process.

6 Non-potable water recycle system.

6 New discharge to the St. Marys River

Construction of the new facility began in January 2008;
it began treating flows in May 2009; and construction
was considered substantially complete in July 2009. The

www.ohiowea.org

improvements were financed through the Ohio EPA Water
Pollution Control Loan Fund. Sewer rates were increased a
total of 65% over three years beginning in 2006 to finance
the plant and pay for other sewer improvements. Residents
pay $42.19 for 1,000 cubic feet of usage.

100+ Years of Wastewater Service

St. Marys began treating wastewater in 1908, when citizens
constructed one of the first complete sanitary sewer systems
in Ohio. One hundred years later, in 2008, construction of a
new wastewater treatment began. The facility was the City’s
third new treatment plant and fifth major treatment plant
project, an investment that shows the concern that St. Marys
citizens have for public health and the environment, dating
back a century. Today, our facilities serve a population of
over 10,000 people.

Wastewater Collection

The wastewater collection system includes all areas inside
corporate limits and also several areas bordering Grand Lake
St. Marys. There are a total of 58 miles of gravity sewer
mains, 1,256 manholes, 24 pump stations, 10,000 feet of force
mains, and 4,300 service connections in the system. Pump
stations included in the system can pump over 10.0 MGD.

The systems bordering the lake are owned by Auglaize
County or the State of Ohio. St. Marys treats the wastewater
but does not operate or maintain these systems.

Flow Equalization
Equipment at the beginning of the treatment plant controls

the volume of wastewater that can be processed for treatment.
During high flow conditions, an electric gate can divert a
portion of the flow to a 2.7 MG equalization basin for storage.
The captured wastewater is automatically returned to the plant
for treatment when flows return to normal.

Wastewater Treatment
Polluted wastewater pumped into the treatment plant goes
through a complex, multi-stage treatment process that takes
about 22 hours. The treatment plant uses physical, biological,
and chemical processes to remove contaminants, producing
a high quality discharge.

continued on page 44

43



Plant Profile

Influent Screening & Vortex De-gritting System

Two identical ¥ screening units and a bypass channel
are provided. The screens intercept flows going to the
equalization basin as well as the plant influent flow. Material
removed by the screens is dewatered and land filled.

The grit removal facilities consist of a vortex style grit tank
with one grit pump which sends the grit slurry to a cyclone
separator and grit classifier. The grit cyclone separates coarse
and fine grit from the slurry, discharging a small volume of
water and the grit into the classifier. The classifier separates
grit from water and discharges relatively dry grit, which is
land filled.

Oxidation Ditch

The oxidation ditch process consists of three concentric
channels with mechanical aeration disks which provide
oxygen and circulate flows in the channels. The oxidation
ditch has been sized to accommodate the design loading
without the need for separate primary settling tanks. The
wastewater is biologically treated in the oxidation ditch to
reduce biological oxygen demand and to oxidize ammonia.

Influent flow enters the interior channel where it combines
with return activated sludge. The oxidation ditch operates
in an extended aeration mode to achieve ammonia removal,
which occurs in the outer rings of the ditch. A chemical is
fed into the outer ring to remove phosphorus.

Einal Clarifiers

Effluent from the oxidation ditch flows to the final clarifiers.
Two peripheral feed final clarifiers separate sludge from
treated wastewater. Supernatant from the clarifiers flows
to the disinfection process. Sludge from the clarifiers is
pumped to the oxidation ditch (RAS) or wasted to the solids
reduction process. A rotating skimmer arm attached to the
sludge removal mechanism removes floating material.

UV Disinfection

Ultraviolet (UV) disinfection utilizes the energy from
UV lamps to reduce the pathogen content of the treated
wastewater. The UV lamps are submerged in a channel which
the plant effluent flows through before discharge.

Plant Effluent

Treated wastewater is discharged to the St. Marys River
through a new 36” outfall structure, sized to accommodate
a peak capacity of 9.0 MGD.

Plant effluent also is used within the plant through a non-
potable water recycle system that consists of supply and
pressure pumps, a break tank, and three pressure tanks.

Cannibal® Solids Reduction System
Solids removed or generated during treatment undergo further

treatment through a cannibal solids reduction process.

In this process, the return sludge flow (RAS) is pumped
through a solids separation module to remove inert material

44

from the sludge. The module consists of fine screening,
screenings compaction, and cyclone grit removal.

From the solids separation module the majority of RAS
is returned to the oxidation ditch, while a portion is sent
to one of two interchange tanks. In the interchange tanks,
the environment is converted between an aerobic one to a
facultative one, which causes microorganisms to cannibalize
each other, significantly reducing the volume of the sludge. A
portion of interchange tank solids is returned to the oxidation
ditch.

! Ty
I'-"l' WH /|

Solids ultimately are wasted from the cannibal process to
one of two existing digesters for storage. The solids will
either be applied to agricultural land as Class B biosolids or
dewatered and disposed of in a landfill.

Laboratory
Water quality is checked at all stages of the treatment process

by thoroughly trained laboratory analysts in a new laboratory
built in the existing Administration Building.

Buckeye Bulletin - Spring 2010



Environmental Protection

“The new facility will improve the quality of wastewater
discharged to the St. Marys River and allow the City to
reliably treat current and estimated future wastewater flows
and maintain compliance with regulatory requirements. An
important environmental benefit of the new facility is the
expansion of treatment capacity, which will allow the City
to continue to provide regional wastewater treatment. The
expansion of treatment capacity will protect the public health
and the environment.” (2007 Ohio EPA Report)

Dave Sprague has worked for the
City of St. Marys for 32 years. He is
currently the Superintendent of Water
and Wastewater. In this position, he is
responsible for all phases of providing
drinking water and wastewater services
to St. Marys’ citizens. Dave has been
a member of OWEA since 1982 and
has been actively involved with the
Northwest Section, OWEA, for over
fifteen years, is a past section president,
and has been the section’s Treasurer for
the past five years. At the State level, he was co-chair of the 2007
State Conference, and has been appointed co-chair for the 2011
conference. Dave and his wife Juli have been married 29 years
and have three children and six grandchildren. In his spare time,
his hobbies include his family, golf, traveling, the Buckeyes, and
the Browns.

Plant Profile Selection

The Buckeye Bulletin features a Plant Profile article in each of its four
issues annually. If you have a suggestion for a Plant Profile article,
contact a member of your section’s Executive Committee.

The Plant Profile article schedule:

Northeast Section
Southwest Section
Southeast Section
Northwest Section

Summer Issue 2010
Fall Issue 2010
Winter Issue 2010
Spring Issue 2011

Career Opportunities

Does your organization have a position to fill?
Are you looking for a position?

Take advantage of the Ohio Water Environment
Association’s Career Opportunities Web Page.

Visit www.ohiowea.org
and select Career Opportunities.

Or contact OWEA:
614.488.5800
info@ohiowea.org

Or%

www.ohiowea.org

Water Environment
Association

Preserving & Enlwncing
lsie’s Wiater Environnernt

Certification Corner

CERTIFICATION CORNER
by Kathy Cook

Exam dates for 2010 are:

April 23, 2010
Cleveland and Columbus — Locations TBA
Application Deadline is March 12, 2010

October 22, 2010
Cleveland and Columbus — Locations TBA
Application Deadline is September 10, 2010

More information is available on the OWEA web site or you can

call the exam program manager with specific questions.

Program Managers are:

Laboratory

Eva Hatvani

NEORSD

4747 E. 49th

Cayahoga Hts., OH 44125
216.641.6000
hatvanie@neorsd.org

Industrial Waste Operator

Brian Tornes

Burgess & Niple, Inc.
5085 Reed Road
Columbus, OH 43220
614.459.2050
BTornes@burnip.com

Industrial Waste Inspector

Fred Neugebauer

City of Akron

Water Pollution Control Division